DEXTER.

PLEASE USE THE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE DOCUMENT
TO ADVANCE TO EACH SECTION.

8533-080-001 2/24



Accessories

1es

&5
2E
¥ 2
(7))
<

Wiring
Harnesses

Cabinet &
Front Panel

Rear
View

()]
o
c
=
]
[,
0
3

~
i
[}
@
1)

o
()}
o
=

>
)

Door
Lock

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Kits, Assemblies, & Common Parts

Coin Acceptor Components
Optical Coin Acceptor

Part Number
9021-092-002

Optical Coin Switch Replacement

9801-099-001

Coin Drop Screws

9545-053-002

Retainer, Coin Acceptor

Loading Door & Door Lock Components
Door Glass Gasket (Standard Door)

9486-149-001

Part Number
9206-419-001

Door Glass Gasket (Small Door)

9206-411-002

Door Handle Only (Large)

9244-091-001

Door Close Switch

9539-492-001

Door Lock Gear Motor Assembly

9892-015-001

Kit - Door Latching Assy. & Cam (replaces original Door Latching Assembly)

9732-347-001

Kit - Door Cam Replacement

9732-346-002

Kit - Locking Pawl Replacement

9732-346-001

Kit - Door Gasket Expander Kit (Small)

9732-139-001

C-Series Accessories

WC0300-XA10ECX 120 volts 60hz.
WC0300-XA12ECX 208-240 volts ~ 60hz.
WC0400-XA12ECX 208-240 volts ~ 60hz
WC0600-XA12ECX 208-240 volts ~ 60hz

Key Description

*

Kit, Door Gasket Expander (large)

Single Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase

T300
9732-139-002

T400
9732-139-002

T600
9732-139-002

Kit - Door Gasket Expander Kit (Large)
Electrical Components
Transformer, Main

9732-139-002
Part Number
8711-004-001

*

Kit, Door Gasket Expander (small)

9732-139-001

9732-139-001

9732-139-001

*

Hose, Water Supply 3/8” I.D. x 48”

9990-027-011

9990-027-011

9990-027-011

Washer, Inlet Hose (furnished)

8641-242-000

8641-242-000

8641-242-000

Transformer, Control

8711-009-004

Strainer, Inlet Hose (furnished)

9565-003-001

9565-003-001

9565-003-001

Main Control Board

9473-010-001

Bevel Washer for 5/8” bolt used in installations using angle iron
bases

8641-586-002

8641-586-002

8641-586-002

Kit-Replacement, Pressure Sensor (Only)
VFD & Breaking Resistors Components
Breaking Resistor 200 Ohms

9732-315-001
Part Number
9483-004-002

Bevel Washer for 3/4” bolt used in installations using angle iron
bases

8641-586-003

8641-586-003

8641-586-003

Sealing compound

8538-151-001

8538-151-001

8538-151-001

Breaking Resistor 160 Ohms

9483-004-003

TORX#20

8545-051-002

8545-051-002

8545-051-002

Delta E Drive Display

9150-044-001

Flow Restrictors (in dispenser )

9475-002-002

9475-002-002

9475-002-002

MS 300 VFD Display

9150-058-001

Battery (used on Control PCB)

8612-001-001

8612-001-001

8612-001-001

Data Cable (56")
Drain & Water Valve Components

Kit - 3" Drain Valve Seal Replacement

9806-015-003
Part Number
9732-327-001

Coin Bearing & Seal Kit

9732-219-001

9732-219-002

9732-219-004

Coin Op CD with OS2 Platform for A Series Washers Only

9504-015-001

9504-015-001

9504-015-001

Coin Box Assy, Blue Large

9807-099-002

9807-099-002

9807-099-002

Drain Valve 3"

9379-202-001

Coin Box Assy, Black Large

9807-099-004

9807-099-004

9807-099-004

Drain Valve 2"

9379-199-001

USB, Thumb Drive (Blank)

9150-045-001

9150-045-001

9150-045-001

Water Valve (Dual)

9379-183-012

USB, Thumb Drive, W/File

9150-045-002

9150-045-002

9150-045-002

Diaphragm (Dual)

Cabinet Components

Front Panel Screw

9118-049-003
Part Number
9545-008-014

Mode Light Backing Window

9635-022-001

9635-022-001

9635-022-001

[ IS (S PSR S

Front Panel Finisher Washer

8641-585-001

Front Panel Spring Nut

8640-399-008

Top Soap Box Screw (Regular Chassis Only)

9545-008-012

Top Soap Box Spring Nut (Regular Chassis Only)

8640-399-007

5/16 Hex Screw, Common

9545-008-026

Top Lock Key #6324

9306-025-001

Cylinder Plug (1.5" Plastic)

9456-041-007

o Part # 8533-080-001 2/24

Part # 8533-080-001 2/24 e

=L
)
3
=
5
@




Accessories

1es

&5
2E
¥ 2
(7))
<

Wiring
Harnesses

Cabinet &
Front Panel

Rear
View

()]
o
c
=
]
[,
0
3

~
i
[}
@
1)

o
()}
o
=

>
)

Door
Lock

Door

Water Inlet & | Chassis | Loading
Rear Channel

Electrical
Components

WCO0300XA-10EC_X
WC0300XA-12EC_X
WC0400XA-12EC_X
WC0600XA-12EC_X

Section 8:
Parts Data

C-Series Vended
Regular Chassis

Before Serial # W1.19213.001
Before Serial # W1.19211.025
Before Serial # W1.19219.027
Before Serial # W1.19220.051

o Part # 8533-080-001 2/24

Key

Wiring Harness Part # by Model

Description

Control Panel Wiring Harnesses

Wiring Harness, Door Lock

9627-791-003

9627-791-003

9627-791-004

Wiring Harness,CoinDrop Mech

Wiring Harness, Drain/Thermo/DoorSol

9627-796-001

9627-796-001

9627-796-002

Wiring Harness, LED PCB to Control Board

9627-797-001

9627-797-001

9627-797-001

*

Wiring Harness, Relay Board to Control Board
(P20/P21)

Control Trough Wiring Harnesses

Wiring Harness, Control Board to Relay Board
(P8/P16)

9627-793-001

9627-794-001

9627-793-001

9627-794-001

9627-793-001

9627-794-001

===~

Wiring Harness, Water Valve to Relay Board
(P19)

9627-795-003

9627-795-003

9627-795-004

Harness, Control Board (P5) to Pressure Switch
(-10 120VAC)

9627-908-001

Harness, Control Board (P5) to Pressure Switch

9627-908-002

9627-908-004

9627-908-007

Wiring Assembly, Fuse (Red 7")

9631-381-001

9631-381-001

9631-381-018

Wiring Assembly, Terminal Block to Step-Down
Transformer (Blk/Red)

8220-001-232

8220-001-232

8220-001-232

Wiring Assembly, Terminal Block to Control
Transformer (Blk/Blu)

8220-001-231

8220-001-231

8220-001-231

Harness, Power Terminal Block

Wiring Assembly, Yel. Jumper (Water Valve)

9627-747-003

8220-123-001

9627-747-003

8220-123-001

9627-747-003

Rear Channel Wiring Harnesses

8220-123-001

Data Communication Cable

9806-015-001

9806-015-001

9806-015-001

Wiring Assembly, Relay Board to VFD (Yel. 32")

8220-064-023

8220-064-023

8220-064-023

Wire Assy, VFD to Braking Resistors
(Violet, 24")

8220-118-001

NIN|~ |~

Cord Assembly, Power (-10 120VAC ONLY)

9802-037-009

Part # 8533-080-001 2/24 o

=L
)
3
=
5
@




Accessories

1es

Panel, Side (Left or Right) - stainless

400
9732-359-006

Cabinet and Front Panel Group Part # by Model

600
9732-359-008

Panel, Right Side-stainless

9989-639-001

]
)
=
X

Panel, Left Side - stainless

9989-639-002

)
£
()]
]
7]
<

Screw, (Side Panel to Base)

9545-018-018

9545-018-013

Screw, (Side Panel to Base)

9545-018-013

*ININ|~]|~]|~

Nut, Expansion

8640-442-001

8640-442-001

8640-442-001

*

Nut, Hex 1/4-20 UNC

Wiring

8640-414-006

8640-414-006

Harnesses

* | Nut, Hex 1/4-20 UNC

8640-414-006

*

Pad-Foam, Side Panel

0904-904-001

0904-904-001

0904-904-001

Vault Assembly, Coin

9942-040-002

9942-040-002

9942-040-002

Back-Coin Vault

9050-060-001

9050-060-001

9050-060-001

*|bh|W

Screw, #10B x 1/2

9545-008-026

9545-008-026

9545-008-026

Cabinet &
Front Panel

Chute-Coin

9119-031-001

9119-031-001

9119-031-001

x|

Screw, 10B x 1/4

9545-008-001

9545-008-001

9545-008-001

Bracket, Side Panel under front panel

Rear
View

9029-263-001

9029-263-001

9029-263-001

* | Nut, Hex (to tub front)

8640-413-002

8640-413-002

8640-413-002

* Screw, #10B x 1/2

9545-008-026

9545-008-026

9545-008-026

6 | Panel, Control (Mounts Nameplate)

9989-557-001

9989-558-001

9989-559-001

Screw, Control Panel to Sides

9545-008-026

9545-008-026

9545-008-026

Nameplate Decal, Control Panel (Blue)

9412-208-002

9412-210-002

9412-212-002

()]
o
c
=
]
[,
0
3

Nameplate Decal, Control Panel (Black)

~
i
[}
@
1)

o
()}
o
=

>
8]

9412-208-001

9412-210-001

9412-212-001

8502-744-002

Label-Nameplate, RH (Black)

8502-744-001

7
7
8 | Label-Nameplate, RH (Blue)
8
*

Door
Lock

Stop Button Mounting Plate

9452-725-001

9452-725-001

9452-725-001

9 | Kit-Stop button with harness & Switch

9732-223-001

9732-223-001

9732-223-001

10 | Accecptor, Coin-Optical switch w/harness

9021-041-001

9021-041-001

9021-041-001

Retainer-Dual coin Accecptor

Door
*

9486-149-001

9486-149-001

9486-149-001

* | Screws, Coin Accecptor

9545-053-002

9545-053-002

9545-053-002

11 | Panel Assy, Front

9454-893-001

9454-894-001

9454-895-001

* | Trim Edge Protector

9578-092-005

9578-092-005

9578-092-005

* Screw, Hex- To Control Panel

9545-008-031

9545-008-031

9545-008-031

* | Nut, Spring- To Control Panel 10/32

8640-442-001

8640-442-001

8640-442-001

12 | Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

9545-008-014

13 | Washer, Finish

8641-585-001

8641-585-001

8641-585-001

* Nut, Spring-To Front Panel

8640-442-001

8640-442-001

8640-442-001

14 | Label, Door Opening-Blue

8502-757-002

8502-757-002

8502-757-002

Water Inlet & | Chassis | Loading

Rear Channel

14 | Label, Door Opening-Black

8502-757-001

8502-757-001

8502-757-001

15 | Label, Warning Risk of Injury-Blue

8502-759-002

8502-759-002

8502-759-002

15 | Label, Warning Risk of Injury-Black

8502-759-001

8502-759-001

8502-759-001

HlErl= =R INININIAINIR]I=]BAINEIRIRrl2,lRrlRrl=2BdRININIRrlRrlRrlOolRRIN]JO|lORA|o]jO|=]=|N Pe

Electrical
Components

Key Description T300 T400 T600 QrTY
16 | Bumper-Loading door 9051-055-001 | 9051-055-001 | 9051-055-001 1
& Nut, 1/4-20 UNC, 2B 8640-414-006 | 8640-414-006 | 8640-414-006 1
17 | Door, Lower Service (includes handle & Rivits) 9960-286-001 | 9960-286-002 | 9960-286-002 1
18 | Handle (bumper guard) 9244-086-001 | 9244-086-002 | 9244-086-002 1
* Rivet 9491-009-003 | 9491-009-003 | 9491-009-003 4
19 | Screw Mtg., Flat Head 9545-008-030 | 9545-008-014 | 9545-008-014 2
20 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 2
& Nut, Spring 8640-399-008 | 8640-399-008 | 8640-399-008 | 2
21 | Coin Box Assy, Blue 9807-099-002 | 9807-099-002 | 9807-099-002 1
21 | Coin Box Assy, Black 9807-099-004 | 9807-099-004 | 9807-099-004 1

o Part # 8533-080-001 2/24

=
)
3
=
5
@

Part # 8533-080-001 2/24 0



Cabinet and Front Panel Group Part # by Model Continued \
otes

27

[7)
()
=
(=]
7]
7]
()]
Q
Q
<

=L
)
3
=
5
@

(7))
9
&5
2 E
¥ @
(7]
<
(7]
o ¢
c 0
=2
25
I
< 2
98
e
O = .
L i ]
5 3 )
Q.9 30
3 23
% * Key Description T300 T400 T600 QTY
8 g’ 22 | Panel Top, Assembly (includes catch) 9989-498-001 | 9989-498-003 | 9989-498-005 1
a_; 'E £ Catch, Top Panel 9086-017-001 | 9086-017-001 | 9086-017-001 2
'E 8 * Rivit-Catch, Top Panel 8638-190-009 | 8638-190-009 | 8638-190-009 4
i L] 23 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 | 8650-012-003 1
= * Lock Spacer 9538-189-001 | 9538-189-001 | 8538-189-001 *
‘c', ﬁ 3 Key, Top- # 6324 6292-006-007 | 6292-006-007 | 6292-006-007 1
8 3 * Cam, Lock-Top 9095-049-001 | 9095-049-001 | 9095-049-001 1
g Nut, 9/32 - 28 Hex 8640-426-001 | 8640-426-001 | 8640-426-001 1
E‘ s * Washer Flat 5/16 8641-581-008 | 8641-581-008 | 8641-581-008 1
g 8 24 | Screw, Locator 9545-008-023 | 9545-008-023 | 9545-008-023 2
3 25 | Plastic Sleeve, Locator 9355-001-001 | 9355-001-001 | 9355-001-001 2
) 26 | Locator Post 9467-024-001 | 9467-024-001 | 9467-024-001 2
g * Nut, Locator Post 8640-411-003 | 8640-411-003 | 8640-411-003 2
g 27 | Door, Dispenser 9108-095-005 | 9108-095-005 | 9108-095-005 1
28 | Post, Door Mounting 9467-025-001 | 9467-025-001 | 9467-025-001 2
f E & Pin, Plain-SS 9451-191-001 | 9451-191-001 | 9451-191-001 2
% g * Screw, Disp.Post Mtg 9545-045-002 | 9545-045-002 | 9545-045-002 4
: 5 29 | Dispenser, Soap 9122-005-004 | 9122-005-004 | 9122-005-004 1
% ,‘5 30 | Gasket, Dispenser 9206-416-001 | 9206-416-001 | 9206-416-001 1
; & & Nut,Spring-55 8640-399-007 | 8640-399-007 | 8640-399-007 4
2] 31 | Screw, Disp. Mtg 9545-008-012 | 9545-008-012 | 9545-008-012 4
T‘g 5 & Flow Restrictor 9475-002-002 | 9475-002-002 | 9475-002-002 2
% § * Plastic Plug 1 1/2"-(inside cylinder) 9456-041-007 | 9456-041-007 | 9456-041-007 1
%‘ £ & Hose-Dispenser outlet 9242-450-002 | 9242-450-002 | 9242-450-002 1
8 * Clamp-Hose, #32 8654-117-008 2
32 | Bracket, Side Panel under front panel 9029-263-001 | 9029-263-001 | 9029-263-001 1
33 | Nut, Hex (to tub front) 8640-413-002 | 8640-413-002 | 8640-413-002
34 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026

o Part # 8533-080-001 2/24

Part # 8533-080-001 2/24 o



Kits &

Cabinet &
Front Panel

Rear

Door

Electrical
Components

Control

Accessories

Wiring
Harnesses

Cylinder, Seals,

Lock

Water Inlet & | Chassis | Loading

1es

Assembl

View

& Bearings

Door

& Drain

Rear Channel

Panel

Rear View Access Part # by Model

Description

. €—16

_-—— 15

11, 12, 13

1 | Drive Motor, 3 Phase (Inverter duty) 9732-225-001 | 9732-127-012 | 9732-127-012 1
2 | Pulley, Motor 9453-169-012 | 9453-170-003 | 9453-170-003 1
* | Set Screw,Sq.Hd(motor pulley) 9545-028-015 | 9545-028-015 | 9545-028-015 | 2
3 | Rod, Motor Mtg 9497-222-002 | 9497-222-002 | 9497-222-004 1
4 | Screw (end of motor rod) 9545-029-005 | 9545-029-005 | 9545-029-005 | 1
* | Lockwasher (end of motor rod) 8641-582-014 | 8641-582-014 | 8641-582-014 1
5 | Motor Bushing (Rubber) after Serial # 530726 9053-082-001 | 9053-082-001 | 9053-082-001 | 2
6 | Clamp-Worm, 316SS, 1.5" (for Rubber bushing) Start #530726 8654-117-019 | 8654-117-019 | 8654-117-019 2
7 | Strap Bracket, Motor Tension 9029-206-002 | 9029-206-002 | 9029-206-002 | 1
8 | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 8640-413-002 | 8640-413-002 | 1
* | Washer #10 8641-581-006 | 8641-581-006 | 8641-581-006 1
9 | Spring, Belt Tension 9534-319-002 | 9534-319-002 | 9534-319-002 | 1
10 | Pulley, Driven 9908-041-002 | 9453-168-004 | 9453-168-003 1
* | Tolerance Ring  driven pulley 9487-234-002 | 9487-234-001 | 9487-234-003 | 1
11 | Screw 1/2-13x1 1/4” 9545-017-009 | 9545-017-009 1
11 | Screw 5/8-11x1/1/2" Driven pulley 9545-060-001 1
12 | Lockwasher 1/2" 8641-582-016 | 8641-582-016 1
12 | Lockwasher 5/8" 8641-582-018 1
13 | Washer, Flat 1/2" 8641-581-026 | 8641-581-026 1
13 | Washer, Flat 5/8x2 1/4" 8641-581-032 1
14 | Drive Belt 9040-076-004 1
14 | Drive Belt 9040-076-005 | 9040-076-005 | 2
15 | Channel, Rear 9947-025-001 | 9947-026-001 | 9947-026-001 1
16 | Screw Mtg rear channel 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Nut, Spring Rear Channel MTG 8640-399-008 | 8640-399-008 | 8640-399-008 | 4
17 | Cover, Power Terminal Block 9074-267-001 | 9074-267-001 | 9074-267-001 1
18 | Screw, 9545-008-026 | 9545-008-026 | 9545-008-026 | 1
19 | Hose, Overflow Vent Top 9242-463-001 | 9242-463-002 | 9242-463-003 | 1
20 | Clamp, Hose Vent 8654-117-008 | 8654-117-008 | 8654-117-008 2
21 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 | 9242-449-002 | 1
22 | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 | 8654-117-018 2
23 | Hose, Pressure Switch 9242-175-000 | 9242-175-007 | 9242-175-001 1
* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 | 8654-117-015 1
* | Vaccuum Breaker Mtg Bracket 9029-266-001 | 9029-078-001 | 9029-077-001 1
* | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 | 9610-001-001 1
* | Clamp, Hose to Vacuum Breaker 8654-117-014 | 8654-117-008 | 8654-117-014 1
24 | Hose, Vacuum Breaker to tub 9242-458-001 | 9242-458-002 | 9242-458-002 1
25 | Plastic Plug 7/8" Electrical Connection 9456-041-006 | 9456-041-006 | 9456-041-006 2
26 | Bushing, 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 | 1

1

Panel Assy., Back

9454-632-001

9989-562-001

9989-562-001

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

iy
o

Nut, Spring

8640-399-004

8640-399-004

8640-399-004

Screw, To Base-1/4x3/4

9545-030-002

9545-030-002

9545-030-002

Clip - Hose Tie Back

9083-114-001

Strap Tie, Adjustable Rachet

9544-040-001

@ Part # 8533-080-001 2/24

=
Q

19 3
§
(=]

20

24

10

21

Part # 8533-080-001 2/24 @



[7)
()
=
(=]
7]
7]
()]
Q
Q
<

Cylinder, Seals & Bearings Part # by Model

. Key Description T300 T400 T600 QTY
) % * | Bearings and Seal Kit 9732-219-001 | 9732-219-003 | 9732-219-005 1
neE * | Housing, Bearing- Assembly (items #2-#6) 9803-182-001 | 9803-179-002 | 9803-186-001 1
& § 2 | Housing, Bearing 9241-174-002 | 9241-169-002 | 9241-180-002 1
< 3 | Bearing, Front (LARGE) 9036-159-001 | 9036-159-002 | 9036-159-005 1
= § 4 | Bearing, Rear (SMALL) 9036-159-003 | 9036-159-001 [ 9036-159-004 1
E 3 5 | Spacer, Bearing 9538-161-001 | 9538-158-001 | 9538-167-001 1
'§ g 6 | Ring, Bearing Retainer 9487-238-002 | 9487-238-001 | 9487-238-003 1
= = 7 | Tub Back Mating Ring 9487-261-001 | 9487-261-002 | 9487-261-003 1
& 7:, 8 | Seal, Large 9532-140-010 | 9532-140-009 | 9532-140-009 1
] 2 9 | Seal, Small 9532-140-005 | 9532-140-003 | 9532-140-006 1
._g £ 10 | Ring, Seal Mounting 9950-047-001 | 9950-042-001 | 9950-048-001 1
8 ue. 11 | Back Assy, Tub 2 piece 9962-012-001 | 9962-013-002 | 9962-013-002 1
12 | Bolt, Tub End of Bearing Housing (1/2" x 1 1/4") 9545-017-009 | 9545-017-009 6
&3 12 | Nut 1/2’ 8640-417-005 | 8640-417-005 6
&) g 12 | Lockwasher 1/2" (ext. tooth) 8641-581-034 | 8641-582-016 6
= 12 | Bolt 5/8-11x1 1/2” Tub end of bearing housing 9545-060-001 6
% » 12 | Washer-Flat, 5/8" 8641-581-040 6
8 g 12 | Lockwasher 5/8" 8641-582-018 6
a—; g 12 | Nut 5/8" 8640-425-001 6
-E o 13 | Support Arm Assy, Bearing Housing 9991-049-002 | 9991-061-002 | 9991-056-002 6
3 = * | Tub Alignment Spacer 9552-038-003 | 9552-038-003 | 9552-038-003
14 | Bolt Pulley End of Bearing Housing (3/8” x 1 1/2") 9545-029-003 | 9545-029-003 6
§ § 14 | Nut, Flange Locking 3/8" 9640-415-004 | 8640-415-004 6
o 14 | Bolt Pulley end of bearing housing (7/16-14x2") 9545-059-002 6
o 14 | Nut, Flange Locking 7/16" 8640-416-005 6
._g ] 15 | Pulley, Driven 9908-041-002 | 9453-168-004 | 9453-168-003 1
8 8 * | Ring, Tolerance 9487-234-002 | 9487-234-001 | 9487-234-003 1
-l 16 | Washer 1/2” 8641-581-026 | 8641-581-026 1
o 16 | Washer 5/8” 8641-581-032 1
ﬁ 17 | Bolt 1/2-13 x 1 1/4" 9545-017-009 | 9545-017-009 1
5 17 | Bolt 5/8-11x11/2" 9545-060-001 1
18 | Lockwasher 1/2" Ext. tooth 8641-582-016 | 8641-582-016 1
f E 18 | Lockwasher 5/8 Ext. tooth 8641-582-018 1
% .::% * | Cylinder Assy Before Serial # W1.20190.XXX 9732-354-001 | 9732-354-003 | 9732-354-006 1
5 2 * | Cylinder Assy After Serial # W1.20190.XXX 9848-163-001 | 9848-165-001 | 9848-168-001 1
T 8 * | Tub and Cylinder Assy. 9869-028-001 | 9869-030-001 | 9869-032-001 1
S * | Tub Assembly 9930-159-001 | 9930-161-001 | 9930-163-001 1

Electrical
Components

@ Part # 8533-080-001 2/24

15

14

buijpueH

Part # 8533-080-001 2/24 @



Accessories

16
13
@ 1
%5 14
2 E 12
v Y 7 o
(7))
2

Wiring
Harnesses

IR

18

9885-024-001

9885-024-001

10

Door Latching Assembly Part # by Model

9885-024-001

Door Latching Assembly Part # by Model Contuied

Key Description

10

Screw, Hx. 10-32 x 1"

9545-012-020

9545-012-020

9545-012-020

11

Nut, Elastic Stop 10-32

8640-413-004

8640-413-004

8640-413-004

12

Spring, Return

9534-364-001

9534-364-001

9534-364-001

13

Pin, Guide

9451-193-001

9451-193-001

9451-193-001

14

Ring, Retaining

9487-200-005

9487-200-005

9487-200-005

15

Washer

8641-581-031

8641-581-031

8641-581-031

16

Switch, Latching Sensing

9539-461-008

9539-461-008

9539-461-008

17

Shield, Switch

9550-169-003

9550-169-003

9550-169-003

18

Screw 4-40 x 5/8"

9545-020-001

9545-020-001

9545-020-001

18

Nut, Twin 4-40

8640-401-001

8640-401-001

8640-401-001

19

Switch, Locking Sensing

9539-461-007

9539-461-007

9539-461-007

20

Actuator, Switch Locking

9008-006-003

9008-006-003

9008-006-003

21

Screw 4-40 x 1 1/8"

9545-020-003

9545-020-003

9545-020-003

21

Nut, Twin 4-40

8640-401-001

8640-401-001

8640-401-001

22

Pin, Dowel

9451-181-004

9451-181-004

9451-181-004

Spacer Sensor

9538-182-001

9538-182-001

9538-182-001

£ I I IOl I I T e I O O I I I S [ NSO ST

Shim, Door Lock, Thin

9552-037-001

9552-037-001

9552-037-001

>
o)

Screw, Lock mtg 1/4"-20 x 3/4"

9545-018-004

9545-018-004

9545-018-004

Lockwasher 1/4” Ext tooth

8641-582-007

8641-582-007

8641-582-007

Harness Door-Switches, P4

9627-791-003

9627-791-003

9627-791-003

Switch, Door Hinge

9539-492-001

9539-492-001

9539-492-001

Wire Assy, Red

8220-063-025

8220-063-025

8220-063-025

Wire Assy, Black

8220-063-026

8220-063-026

8220-063-026

Door Stud Pin, 3/16” x 3/4”

9451-181-004

9451-181-004

9451-181-004

mlRrlRrlRr]lrlw|lw

9982-346-001

9982-346-001

9982-346-001

8641-581-030

8641-581-030

8641-581-030

9008-005-001

9008-005-001

9008-005-001

9732-346-002

9732-346-02

9732-346-002

8641-569-003

8641-569-003

8641-569-003

9487-200-004

9487-200-004

9487-200-004

9029-163-001

9029-163-001

9029-163-001

8640-413-002

8640-413-002

8640-413-002

19 . ==
N 33 20 =——
- = =
Yo 5=
% g 17—y _?_-:_
o E =
32 .
>
'y
c Vv
v O
w c 11
~
g
=
—>.ezi
O
5%
as
[=)]
£ 5
T 8
o Q0
- Key Description
[ 33 | Latching Assy, Complete (#1-22) (includes #1 thru #22)
ﬁ 1 | Plate Assy, Door Lock
£
o 2 | Washer, Flat
3 | Actuator, Latching Switch
:; Bl 4 | Pawl, Locking
- E; 5 | Washer, Spring
: (@) 6 | Ring, Retaining
U n
TG 7 | Bracket Switch
(V]
- 5 [ Nut, Hex 10-32 UNF
9 | Spring, Actuating

9534-364-002

9534-364-002

9534-364-002

= LS R I e T e Y

Electrical
Components

@ Part # 8533-080-001 2/24

ejeq
sped

Buijpuey

ui0)

Part # 8533-080-001 2/24 @



Kits &

Rear | Cabinet &
Front Panel

Cylinder, Seals,

Door

Water Inlet & | Chassis | Loading

Electrical
Components

Control

Accessories

Wiring

Lock

1es

Assembl

View

& Bearings

Door

& Drain

Rear Channel

Panel

(%)
)]
")
(7]
()
c
1
©

I

Gear Motor Door Lock Assembly

Key Description
Actuator Assembly (Includes 1-10, Rod NOT included)

9892-015-001

9892-015-001

9892-015-001

Notes

=L
)
3
=
5
@

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

Thermoactuator - Door Lock Relay 120v

9586-001-001

9586-001-001

9586-001-001

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

9914-137-015

O|o|N|loju | |WIN]|—

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

9545-044-003

Cross Recessed PAn Hd Tapping screw

9545-031-011

9545-031-011

9545-031-011

Screw - hxwshdsl, 10-24 - 1.25f, ctd

9545-046-007

9545-046-007

9545-046-007

Standoff-Wire

9527-007-001

9527-007-001

9527-007-001

Rod, Door Lock

9497-225-011

9497-225-012

9497-225-010

Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

9627-796-002

I B el Y Y e e IS B Y i G

@ Part # 8533-080-001 2/24

Part # 8533-080-001 2/24 e



Accessories

1es

&5
2E
¥ 2
(7))
<

Wiring
Harnesses

Cabinet &
Front Panel

Rear
View

()]
o
c
=
]
[,
0
3

~
i
[}
@
1)

o
()}
o
=

>
)

Door
Lock

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Loading Door Part # by Model

Key Description

Loading Door, Complete #1-10

9960-308-001

9960-309-001

9960-309-001

Loading Door, Ring

9487-264-002

9487-265-002

9487-265-002

Gasket, Loading Door

9206-411-002

9206-419-001

9206-419-001

Window, Loading Door

9635-018-001

9635-016-001

9635-016-001

Shaft Assy, Locking (includes 4 thru 7)

9913-134-003

9913-134-003

9913-134-003

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

Cam, Locking

9095-040-002

9095-040-002

9095-040-002

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

Handle, Door

9244-091-001

9244-091-001

9244-091-001

Pin, Door Handle (groove)

9451-181-005

9451-181-005

9451-181-005

Rlmr]lRr]lRr]lRr]lRrlR,r]R,r]lRr]R,r]=]|~

Door Hinge Assembly Mounts to Tub Front

9955-030-001

9955-030-001

9955-030-001

Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

9552-036-001

Screw, 5/16-18x3/4

9545-014-009

9545-014-009

9545-014-009

Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

12

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

13

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

14

Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

HlPrlWlRrlP,PlWWN

@ Part # 8533-080-001 2/24

buijpueH

Part # 8533-080-001 2/24 @



Accessories

Description

1es

Door Hinge Assembly (mounts to tub front)

9955-030-001

Loading Door Hinge 180 Degree Opening

9955-030-001

9955-030-001

Notes

* | Shim, Loading Door Hinge (Thin)

Kits &

9552-036-001

9552-036-001

9552-036-001

* | Screw, 5/16-18x3/4

Assembl

9545-014-009

9545-014-009

9545-014-009

*

Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

=L
)
3
=
5
@

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

Wiring
Harnesses

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

¥|h|lWIN

Red Wire (Door Close Switch)

8220-063-025

8220-063-025

8220-063-025

*

Black Wire (Door Close Switch)

8220-063-026

8220-063-026

8220-063-026

Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

9539-492-001

Door Ring

9487-264-002

9487-265-002

9487-265-002

Cabinet &
Front Panel

Gasket, Door Glass

9206-411-002

9206-419-001

9206-419-001

Window, Cloths

9635-018-001

9635-016-001

9635-016-001

Trim Edge Protector

9578-092-004

9578-092-005

9578-092-005

¥|O|O|IN|o|wn

Rear
View

Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

*

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

o B i I e KN T I E°H SR SN e

Cylinder, Seals,
& Bearings

Lock

Door

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

@ Part # 8533-080-001 2/24

Part # 8533-080-001 2/24 @



[7)
()
=
(=]
7]
7]
()]
Q
Q
<

Key Description

9945-093-002

Chassis and Drain Part # by Model

9945-087-002

9945-097-002

9930-159-001

9930-161-001

9930-163-001

9869-028-001

9869-030-001

9869-0132001

9950-045-002

9950-051-004

9950-051-004

9545-017-009

8640-417-005

9545-060-001

9545-060-001

8640-425-001

8640-425-001

9487-247-002

9950-056-002

9950-049-002

9962-012-001

9962-014-001

9962-013-002

9950-046-002

9950-056-002

9950-056-002

Lol Bl Ll R NO (SN SN (R S (i B N

9545-029-003

—_
N

8640-415-004

—_
N

9545-059-002

9545-059-002

—_
N

8640-416-005

8640-416-005

—_
N

8641-582-018

8640-425-001

8640-425-001

9552-038-003

9552-038-003

9552-038-001

=
~

9242-468-001

9242-456-001

9242-456-001

8654-117-014

8654-117-014

8654-117-014

9379-199-001

9379-200-001

9379-200-001

a 1 | Base Assy,Frame
:‘: E 2 | Outer Tub Assy
[~ § 3 | Tub & Cylinder Assy
< 4 | Ring Assy, Tub Mtg-Front
) 5 | Bolt, 1/2-13x1 1/4 (Ring to Base)
gg 5 | Nut, Wizlock, 1/2-13 (Ring to Base)
=B 5 |Bolt, 5/8-11x1 1/2 (Ring to Base)
3 é 5 | Nut, Wizlock, 5/8-11 (Ring to Base)
— * | Ring Assembly, Tub Mounting, Rear
‘3 d=) 6 | Back Ass'y, Tub
2 2 7 | Ring Assy.Clamp Tub Mtg.- Rear
3 g 8 | Bott, 3/8-16x1 12
el 8 | Nut, Wizlock, 3/8-16
= 3 8 | Bolt, 7/16-14 x 2
SOl 8 | Nut, wizlock, 7/16-14
x> 8 | Lockwasher
2‘ 8 | Nut, Hex 5/8-11
8 ‘6,’ * | Shim, Support Assembly (thin)
‘g 'g 9 | Hose, Tub to Drain Valve
% g 10 | Clamp, Hose (Tub to Drain Valve)
é 3 11 | Valve, Drain
5 12 | Hose, Drain Valve to Tube

9242-451-002

9242-457-001

9242-457-001

13 | Clamp, Hose (Drain Valve to Tube)

8654-117-014

8654-117-014

8654-117-014

Bracket, Drain Valve

Door
Lock
=

9029-005-001

9029-056-001

* | Screw, Valve to Bracket 12ABx1/2

9545-008-026

9545-008-026

9545-008-026

9915-116-004

9915-119-002

9915-118-002

9545-030-002

9545-030-002

9545-030-002

9242-449-002

9242-449-002

9242-449-002

8654-117-015

8654-117-015

8654-117-015

9242-458-001

9242-458-002

9242-458-002

9122-005-004

9122-005-004

9122-005-004

9206-416-001

9206-416-001

9206-416-001

8640-399-007

8640-399-007

8640-399-007

9242-450-002

9242-450-002

9242-450-001

8654-117-008

8654-117-008

8654-117-008

9242-175-000

9242-175-007

9242-175-001

8654-117-015

8654-117-015

8654-117-015

[l e DS e Y e e B B B A B IS R S N S S

g’ . 15 | Tube Assy, Drain
ﬁ 8 16 | Screw Tube (Bracket to Base 1/4Bx3/4
3 a 17 | Hose, Overflow to drain
18 | Clamp, Overflow Hose
)
0 19 | Fill Hose, Vacuum Brkr. to Tub
7}
E * | Dispenser Soap
o * | Gasket, Dispenser
&G * | Nut Spring SS
"q'; E 20 | Hose, Dispenser to Tub
E. g * | Clamp, Dispenser Hose
5 - 21 | Hose, Pressure Switch
]
s g * | Clamp, Pressure Switch Hose
[
=t
S g
B8
2 E
w o
O

AT

SN

buijpueH

@ Part # 8533-080-001 2/24

Part # 8533-080-001 2/24 @



Accessories

Drain Valve Group Part # by Model

Key Description Part Number Qty
g 1 Valve, Drain (includes #2 thru #11 9379-202-001 1
&3 2 | Body, Valve (wyball) 9064-072-001 1
-"3 § 3 Motor & Gear Train (complete) 9914-137-023 1
2 4 Plate, Motor Mtg 9452-538-001 1
@ 5 Screw 8639-994-001 1
o § 6 | spring, Drive 9534-339-001 1
-l 7 |Screw 9545-054-001 1
= é 8 | screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
] T:’ 10 | Washer 8641-584-001 1
§ E 11 | Pin, Main Drive 9451-196-001 1
% g * Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
Or 12 | Kit - Seal Replacement 9732-327-001 1

Rear
View

Cylinder, Seals,
& Bearings

Door
Lock

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Water Inlet Valve Breakdown Part # by Model

[

Key Description

b3

Valve, Water Inlet (includes 1 thru 6)

T300
9379-183-012

T400
9379-183-012

T600
9379-183-012

QTY

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

Diaphragm Invensys (EPDM NSF)

9118-049-003

9118-049-003

9118-049-003

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

||l WIWIWIN|—=

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

NININININININININ

@ Part # 8533-080-001 2/24

=
)
3
=
5
@

Part # 8533-080-001 2/24 e



Accessories

Kits &
Assemblies

Wiring
Harnesses

Cabinet &
Front Panel

Rear
View

)

(7))
2 o
n c
I:I—
o 3
=
;ozi
O

Door
Lock

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

26

Water Inlet & Rear Channel

Key Description T300 T400 T600 QTyY
Channel Assembly, Rear 9947-025-001 | 9947-026-001 | 9947-026-001 1
Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
Nut, Spring 8640-399-007 | 8640-399-007 | 8640-399-007 | 4
Mounting Plate Water Valves 9452-813-001 | 9452-813-001 | 9452-813-001 1
Nut-Elastic stop, #10-32 8640-413-004 | 8640-413-004 | 8640-413-004 | 2
Valve, Water Inlet (dual outlet) (see Water Inlet Valve Breakdown | 9379-183-010 | 9379-183-010 | 9379-183-010 2
for individual parts)

Screw, Valve Mtg 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
Wire-Assy, Jumper, Yellow 8220-123-001 | 8220-123-001 | 8220-123-001 1
Shield over Water Valves Plastic 9550-194-001 | 9550-194-001 | 9550-194-001 1
Push Clip 9083-121-001 | 9083-121-001 | 9083-121-001 2
Vacuum Breaker 9610-001-001 | 9610-001-001 | 9610-001-001 1
Bracket, Vacuum Breaker 9029-266-001 | 9029-078-001 | 9029-077-001 1
Vacuum Breaker Cap (Red) 0935-135-002 | 0935-135-002 | 0935-135-002 *
Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
Clamp, Hose to Vacume Braker 8654-117-014 | 8654-117-014 | 8654-117-014 1
* | Hose, Vacuum Breaker to Tub 9242-458-001 | 9242-458-002 | 9242-458-002 1
* | Clamp, Tub End 8654-117-009 | 8654-117-009 | 8654-117-009 1
12 | Hose, Valve to Vac. Braker 9242-453-020 | 9242-453-020 | 9242-453-020 4
* | Hose, Cold, Vac. Brkr. dispenser 9242-453-013 | 9242-453-016 | 9242-453-009 1
* | Hose, Hot, Vac. Brkr. dispenser 9242-453-007 | 9242-453-017 | 9242-453-008 1
13 | Clamp, Hose-Worm 8654-117-015 | 8654-117-015 | 8654-117-015 | 12
14 | Hose, overflow Suds 9242-463-003 | 9242-463-003 | 9242-463-003 | 4
* | Clamp, Hose-Spring (overflow to tub back) 8654-117-018 | 8654-117-018 | 8654-117-018 2

15 | Plate Assembly, Drive Mounting 9982-382-001 | 9982-382-001 | 9982-383-001 1

16 | Nut-#10-32UNF, 2B 8640-413-002 | 8640-413-002 | 8640-413-002 | 4

17 | VFD Delta “E” drive 120 volt 9375-031-004 1

17 | VFD Delta “E drive 208-240 volt 9375-032-006 | 9375-030-004 | 9375-030-006 | 1

* | Key Pad-Display Delta “E” Drive 9150-044-001 | 9150-044-001 | 9150-044-001 | 1
* | VFD Cooling Fan 9189-013-001 | 9189-013-001 | 9189-013-001 1
18 | Cable-Data, Communication 9806-015-001 | 9806-015-001 | 9806-015-003 | 1
19 | Bushing, 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 | 1
* | Cord assembly (-10 model only) 9802-037-009 | N/A N/A 1

20 | Clip Strain Relif 8618-037-001 | N/A N/A 1

21 | Plug, 7/8 9545-041-006 | 9545-041-006 | 9545-041-006 | 1

22 | Bracket, Terminal-Mounting 9029-265-001 | 9029-265-001 | 9029-265-001 1

23 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4

24 | Label-Warning 8502-639-001 | 8502-639-001 | 8502-639-001 1

25 | Strip-Terminal Marker 9558-025-001 | 9558-025-001 | 9558-025-001 | 1

26 | Terminal Block 9897-033-002 | 9897-033-002 | 9897-033-002 | 1

27 | Screw-Phillips, 6ABx3/4 9545-031-010 | 9545-031-010 | 9545-031-010 2

28 | Harness-Power, Terminal Block 9627-747-003 | 9627-747-003 | 9627-747-003 1

29 | Bushing, 1” 9053-067-004 | 9053-067-004 | 9053-067-004 | 1

30 | Terminal Lug, Solderless 8652-134-001 | 8652-134-001 | 8652-134-001 1

31 | Lock-Washer Extooth #10 8641-582-006 | 8641-582-006 | 8641-582-006 1

31 | Screw, #10-32 TTX 1/2 GRN 9545-008-027 | 9545-008-027 | 9545-008-027 | 1

32 | Bushing, 3/4 9053-067-001 | 9053-067-001 | 9053-067-001 1

33 | Braking resistors (200 ohm) (-10) 9483-004-002 1

33 | Braking resistors (200 ohm) 9483-004-002 | 9483-004-002 | 9483-004-002 | 2

Part # 8533-080-001 2/24

19 242527 96

20 21 2322 30 3132 29

Key Description
* | Wire Assy -Violet, (24" T300-10)

14

T300
8220-118-001

T400
N/A

T600
N/A

35 | Wire Assy, Jumper

8220-117-002

8220-117-002

8220-117-002

36 | Screw, #6-32x5/16

9545-044-006

9545-044-006

9545-044-006

37 | Nut, #6-32

8640-411-003

8640-411-003

8640-411-003

* | Cover Controls

9074-267-001

9074-267-001

9074-267-001

* | Screw-#10Bx1/2

9545-008-026

9545-008-026

9545-008-026

* | Label-Warning, Notice

8502-761-001

8502-761-001

8502-761-001

Hlm|l=lRlDNINN

buijpueH

Part # 8533-080-001 2/24 @



Description
1 | Trough Assy,Controls 120 Volt (all parts below 7-28 & trough)

9857-200-001

1 | Trough Assy,Control 208-240 volt (all parts below 7-28 & trough)

9857-200-002

9857-202-001

9857-204-001

Accessories

* | Trough only

9839-018-001

9839-018-001

9839-018-001

9545-008-026

9545-008-026

9545-008-026

8641-582-006

8641-582-006

8641-582-006

9003-337-001

9003-337-001

9003-337-001

9545-008-026

9545-008-026

9545-008-026

9545-008-027

9545-008-027

9545-008-027

8641-582-006

8641-582-006

8641-582-006

8711-004-001

8711-004-001

8711-004-001

9545-008-026

9545-008-026

9545-008-026

8641-582-006

8641-582-006

8641-582-006

8220-001-230

8220-001-230

8220-001-230

8220-001-231

8220-001-231

8220-001-231

9897-026-004

9897-026-004

9897-026-004

9545-045-012

9545-045-012

9545-045-012

9631-381-018

9631-381-018

9631-381-018

9200-001-002

9200-001-002

9200-001-002

_a * | Screw, Trough Sides
°§ E * [ Lockwasher #10
& g 2 | Angle Support Trough
2 * | Screw, Trough Bracket
7 3 | Screw GRN. #10-32x 1/2"
= g * | Lockwasher #10
£ 2 4 | Transformer, Control 208/240 (Secondary Voltage to 115 volts)
; é 5 | Screw, Mtg #10Bx1/2"
— * | Lockwasher #10
f 2 6 | Wire Assy-BLK/RED, 8 1/2"
= Sl 7 [ Wwire Assy-BLK/BLUE, 8 1/2”
% "g 8 | Terminal Block Assy, POWER
C | < [ Screw, Mtg #8ABx1/2”
E 3 9 | Wire Assy, RED, #36, 7"
Q.9 10 | Fuse Holder
x>

* | Fuse 1.5 amp

8636-018-001

8636-018-001

8636-018-001

* | Label Fuse 1.5 amp

8502-716-001

8502-716-001

8502-716-001

11 | PCB assembly Relay Main

9473-006-001

9473-006-001

9473-006-001

* | Support-PCB, 3/8 Edge Holding

9548-285-001

9548-285-001

9548-285-001

12 | Harness Drain/Therm/Sol, P17

9627-796-001

9627-796-001

9627-796-002

()]
o
c
=
]
[,
0
3

13 | Screw GRN. #10-32x 1/2”

9545-008-027

9545-008-027

9545-008-027

~
i
[}
@
1)

o
()}
o
=

>
)

* | Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

* | Lug, Grounding

8652-130-037

8652-130-037

8652-130-037

Harness P19/Water Valve

Door
Lock
=

9627-795-003

9627-795-003

9627-795-004

15 | Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

16 | Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

Bushing , Wire 7/8

9053-067-002

9053-067-002

9053-067-002

Door
g

18 | Standoff Twistlock

9527-002-002

9527-002-002

9527-002-002

19 | Switch, Pressure

9539-457-002

9539-457-003

9539-457-003

* | Screw, Mtg #8Bx1/4"”

9545-045-001

9545-045-001

9545-045-001

[NSIN I N T I I IS I I I I (e W I IS IS B IOVIN I T I IV IS NG N B (P (RS OVIN (IS NG NG IS PR

20 | Harness P5/Pressure -10

9627-908-001

21 | Harness P5/Pressure

9627-908-002

9627-908-004

9627-908-007

* | Harness Doorlock, Switch P4/P15

9627-791-003

9627-791-003

9627-791-004

22 | Transformer, (Step Down)120VAC / 24 VAC 50/60hz

8711-009-004

8711-009-004

8711-009-004

23 | Screw, Transformer #8Bx1/4"

9545-045-001

9545-045-001

9545-045-001

* | Lockwasher #6 exttooth

8641-582-005

8641-582-005

8641-582-005

24 | PCB assembly Control /Display

Water Inlet & | Chassis | Loading

Rear Channel

9473-010-001

9473-010-001

9473-010-001

* | Kit-Pressure Sensor, Electronic

9732-314-001

9732-314-001

9732-314-001

25 | Kit-Replacement, Pressure Sensor (only)

9732-315-001

9732-315-001

9732-315-001

* | Support-PCB, 3/8", Edge Holding

9548-285-001

9548-285-001

9548-285-001

26 | Transformer-120/18VAC, 5 VA

8711-015-001

8711-015-001

8711-015-001

Electrical
Components

27 | Screw, 8B x 1/4

9545-045-001

9545-045-001

9545-045-001

* | Wire Assy BLK/BLU

8220-001-233

8220-001-233

8220-001-233

* | Wire Assy RED/BLU

8220-001-232

8220-001-232

8220-001-232

* | Stand-Off Twist - lok

9537-002-001

9537-002-001

9537-002-001

N I B I I IS IS I B IR I GBI e

* | Clamp, Cable 3/16"

8654-125-005

8654-125-005

8654-125-005

*

@ Part # 8533-080-001 2/24

14 12 10
Mechinical Pressure Switch

Electrical Components - Top Compartment

=L
)
3
=
5
@

Electronic Pressure Sensor

Part # 8533-080-001 2/24 @



Kits &

Cabinet &
Front Panel

Rear

Cylinder, Seals,

=
=}
[=]
(=]

Water Inlet & | Chassis | Loading

Electrical
Components

Accessories

Wiring
Harnesses

=
[
o
-l

1es

Assembl

View

& Bearings

Door

Rear Channel

Description
Panel Control Assembly(panel only)

Control Panel Part # by Model

9989-557-001

9989-558-001

9989-559-001

Screw, to Side Panels 5/16, Hxwshrhdundct #10Bx 1/2”

9545-008-026

9545-008-026

9545-008-026

1

4
2 | Plate-Latch, Top 9452-625-001 | 9452-625-001 | 9452-625-001 1
3 | Nut, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 2
4 | Post Locator Top 9467-024-001 | 9467-024-001 | 9467-024-001 | 2
5 | Nut Hexkeps #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 2
6 | Locator Panel 9355-001-001 | 9355-001-001 | 9355-001-001 2
7 | Screw FilHDCR 10Bx1/2" Guide 9545-008-023 | 9545-008-023 | 9545-008-023 | 2
8 | Spacer Pushbutton (Micro) 9538-192-001 | 9538-192-001 | 9538-192-001 1
9 | Pushbutton Control (coin)[Blue] 9035-062-001 | 9035-062-001 | 9035-062-001 | 1
9 | Pushbutton Control (coin)[Black] 9035-062-002 | 9035-062-002 | 9035-062-002 | 1
10 | Retainer Pushbutton (Micro) 9486-150-001 | 9486-150-001 | 9486-150-001 1
11 | Nut Hexelasticstop #4-40 8640-424-002 | 8640-424-002 | 8640-424-002 | 2
12 | Spacer Plastic #6x9/16 9538-157-018 | 9538-157-018 | 9538-157-018 5
13 | PCB assembly Control /Display STOP 9473-010-001 | 9473-010-001 | 9473-010-001 1
14 | Nut Elasticstop #6-32 8640-411-002 | 8640-411-002 | 8640-411-002 | 5
15 | Nut-Hexkeps, #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 1
16 | Harness LEDPCB 9627-797-001 | 9627-797-001 | 9627-797-001 1
* | Harness Doorlock, Switches P4/P15 9627-791-003 | 9627-791-003 | 9627-791-004 1
17 | Spacer Plastic #6x9/16 9538-157-018 | 9538-157-018 | 9538-157-018 2
18 | PCB assembly Mode lights 9473-005-001 | 9473-005-001 | 9473-005-001 | 1
19 | Nut Hexkeps #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 2
* | Mode Light Backing Window 9635-022-001 | 9635-022-001 | 9635-022-001 1
20 | Accecptor-Coin, Optical 9021-041-001 | 9021-041-001 | 9021-041-001 1
21 | Retainer, Coin Accecptor 9486-149-001 | 9486-149-001 | 9486-149-001 2
22 | Screws, Torx, T-10, 4Bx5/8ss 9545-053-002 | 9545-053-002 | 9545-053-002 | 2
23 | Switch Assembly Emergency Stop (includes wire harness) 9732-223-001 | 9732-223-001 | 9732-223-001 1
24 | Spacer Plastic #8x5/16 E-Stop 9538-157-020 | 9538-157-020 | 9538-157-020 2
25 | Plate to mount e-stop button 9452-725-001 | 9452-725-001 | 9452-725-001 1
26 | Nuts-Hexkeps, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 3
27 | Plastic Shield over main PCB 9550-184-001 | 9550-184-001 | 9550-184-001 1
28 | Nuts-Hexkeps, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 3
29 | Nameplate,Control Panel (Blue) 9412-208-002 | 9412-210-002 | 9412-212-002 1
29 | Nameplate,Control Panel (Black) 9412-208-001 | 9412-210-001 | 9412-212-001 1
* | Label Name Plate RH (Blue) 8502-744-002 | N.A. N.A. 1
* | Label Name Plate RH (Black) 8502-744-001 | N.A. N.A. 1
30 | Motor Ass'y, Door Locking (see Door Lock Group for parts break- 9922-015-001 | 9922-015-001 | 9922-015-001 1

down)

31 | Nuts-Hexkeps, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 3
* | Battery 8612-001-001 | 8612-001-001 | 8612-001-001 1
32 | Cable, USB 9806-022-001 | 9806-022-001 | 9806-022-001 | 1
33 | Screw-Torx T10, #4-40x3/8ss 9545-020-004 | 9545-020-004 | 9545-020-004 | 2
34 | Nut, Spring 8640-399-008 | 8640-399-008 | 8640-399-008 | 2

@ Part # 8533-080-001 2/24

DEXTER
F AT

T-380

Soon

FRENTEIR

=L
)
3
=
5
@

Part # 8533-080-001 2/24 @



Labels and Diagrams

Key Description T300 T400 T600 QTY

Notes

&5
2E
¥ 2
(7))
<

Cabinet &
Front Panel

Rear

Accessories

Wiring
Harnesses

1es

View

Wiring Diagram and Schematic,
Coin (120V)

9506-866-001A

9506-868-001A

9506-869-001A

Transient Voltage Surge Sup-
pressor Infomational

8507-330-001

8507-330-001

8507-330-001

Label High Voltage Warning

8502-614-004

8502-614-004

8502-614-004

Label Fusing & Installation

8502-619-004

8502-619-003

8502-619-003

Label Quality

8511-001-002

8511-001-002

8511-001-002

Label Warning Door Opening
(Blue)

8502-757-002

8502-757-002

8502-757-002

==~

Label Warning Door Opening
(Black)

8502-757-001

8502-757-001

8502-757-001

Label Warning Risk of Injury
(Blue)

8502-759-002

8502-759-002

8502-759-002

Label Warning Risk of Injury
(Black)

8502-759-001

8502-759-001

8502-759-001

Label Dispenser (Blue)

8502-756-002

8502-756-002

8502-756-002

Label Dispenser (Black)

8502-756-001

8502-756-001

8502-756-001

Booklet Owners

8514-296-001

8514-296-001

8514-296-001

=
)
3
=
5
@

Cylinder, Seals,
& Bearings

Door
Lock

WARNING

 RISK OF SERIDUS INJURY

Door

‘k HEVER ALLOW CHILDREN TO

OPERATE THE MACHIMNE
. = PLAT i O AFOUND MACHINE

DO NOT TRY TO OPEN DOODR WHEN

THE DRUM 15 STILL TURMING
YO SEE WATER IN THE WINDOW
AMNY CYCLE LIGHT IS STILL OM

(=)}
=
©

(1

(=}
|
=

(7]

(]

()
=
(O
3
e
2

o
=]

)

()]
)
s

Rear Channel

.lIIH!rII')

F POWER IS INTERRUPTED

THERE WiLL BE & 2-1 MINUTE DELAY
BREFORE THE DOOR CAN BE OPEMNED

Electrical
Components

@ Part # 8533-080-001 2/24 Part # 8533-080-001 2/24 @



Coin
Handling @
W 2
L 2
mEm = :
A o D §
- O
" — 7)) (©)
5 =
O c ¢38
o
—~ (qe)
O T ;058
C o Pc e
U =T Egc
S O MEWUVT®E
OaAa=xcE
n
(D)
)
(@)
=

solquiassy | S°SSPWIRH | gueq jJuold| maIn sbulieag 3 o017 100q | uteag g | puuey) 1eay [sjusuodwo)| [Pued @
S9HOSSIY Buim | 3 jouiqey | ey |‘siess “epunihd| ioog | Buipeot | sisseyd | 3IsuIserem | [edHPRF | josuo)




ejeq

Optical Coin Acceptor Kit - Electronic Acceptor Conversion for C-Series Washers

Starting after serial# 515483

Accessories

Kits &

Replacement Optical Sensor 9801-099-001 | 9801-099-001 | 9801-099-001 KIT - ElEf!CtrgnSiC ACC?/L\)/tOLCOH- 9732-301-004 9732-301-004 9732-301-004 1
- version for C-Series Washers
3 Screw, Highth Bar, 3mm 9545-039-002 | 9545-039-002 | 9545-039-002 géi ﬁai?gh%agggsgr oty
g § for Other Countries g
; c Electronic Coin Acceptor (USA 9021-077-001 9021-077-001 9021-077-001 1 g
g and Canada)

— Harness for Electronic Coin 9627-909-001 9627-909-001 9627-909-001 1

3 c|=) Acceptor
° 2 Transformer 120/18VAC 8711-015-001 8711-015-001 8711-015-001 1
-_g - Wire Assembly - Blue 8220-001-338 8220-001-338 8220-001-338 1
8 o Wire Assembly - Orange/ 8220-001-235 8220-001-235 8220-001-235 1

= White
E 3 Coin Chute for Electronic Drop 9119-028-001 9119-028-001 9119-028-001 1
&J .g Nut - Hex Elastic Stop 8640-424-002 8640-424-002 8640-424-002 1
Screw, Torx 9545-020-004 9545-020-004 9545-020-004 4
‘_f " Screw, Hex 9545-045-001 9545-045-001 9545-045-001 4
g g’ Label, Informative 6102-017-001 6102-017-001 6102-017-001 2
g & Label, Warning 8502-730-001 8502-730-001 8502-730-001 1
'g ,2 Instructions, Installation 8507-466-004 8507-466-004 8507-466-004 1
i 3 Coin Chute for Electronic Drop 9119-030-001 9119-030-001 9119-030-001 1
O

Door

Water Inlet & | Chassis | Loading

Electrical
Components| Rear Channel

Control

1es

Assembl

Lock

Door

& Drain

Panel

Description
Optical Coin Acceptor

9021-041-001

9021-041-001

9021-041-001

(USA and Canada)

Key Description

T300

T400

T600

@ Part # 8533-080-001 2/24

=L
)
3
=
5
@

Part # 8533-080-001 2/24 Q



Electronic Acceptor Coin Drop
Setting the electronic coin acceptor switches C 0 ‘ N AC ce pt@ r S WHC h S @H\ N g S

Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for
setting the switches for the desired country and currencies.

Accessories

1es

&
35 . 3
9 o . . . _ United States 3
So 1. The electronic coin acceptor has switch settings depending on the coins and country. See the table on o 3
ﬁ below for available values of the left and right coin inputs for the available countries. 250 4D $1 (NO TOKENS) Q
123456748 910 M 1213 141516 NORMAL SENSHWHY
WARNING: turn power off before and leave power off when changing the switches of the OFF OFF
electronic coin acceptor. ON ON

25¢ (NO TOKENS)
NORMAL SENSITITY

Wiring
Harnesses

9011121314 15 16

QFF
ON

2. Turn power back on and test coins to ensure proper operation.

$1 (NO TOKENS)
NORMAL SENSITIITY

9011121314 15 16

QFF OFF
ON ON

Cabinet &
Front Panel

25¢, $1 AND .880 TOKEN
NORMAL SENSITIVITY

123456738 910 111213 14 15 16

OFF OFF

fl ON oN
12345678 910 111213141516

| OFF OFF
N ON

Rear
View

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

$1 AND .880 TOKEN
NORMAL SENSITIVITY

Q0121314 15 16

OFF
oN

()]
o
c
=
]
[,
0
3

.880 TOKEN
NORMAL SENSITIVITY

~
i
[}
@
1)

o
()}
o
=

>
)

9011121314 15 16

QFF QFF
ON ON

Door
Lock

-

25¢, $1 AND .990 TOKEN
NORMAL SENSITIVITY

12345678 910111213141516

QFF OFF
N ON

25¢ AND .390 TOKEN
NORMAL SENSITIVITY

10

Door

12345678 910111213141516

OFF OFF
ON oN

EFENENEEDN IRRERDNNE $1 AND .990 TOKEN

NORMAL SENSITIVITY

Q0T 1213 14 15 16

OFF
oN

.990 TOKEN
NORMAL SENSITIVITY

i 9011121314 15 16

OFF

Water Inlet & | Chassis | Loading

Rear Channel

25¢ — one pulse on left washer/dryer input

$1 — one pulse on right washer/dryer input

880 TOKEN — one pulse on left washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Electrical
Components

Dip Switches

@ Part # 8533-080-001 2/24 Part # 8533-080-001 2/24 @



Accessories

Coin Acceptor Switch Settings

Canada Canada

Comn Acceptor_Switch Settings

Canada Canada

1es

ON

&5
2E
¥ 2
)]
<

12345678

OFF
N

iring

W

Harnesses

OFF
oN

—n

12345678

Cabinet &
Front Panel

OFF
oN

12385678

OFF
oN

Rear
View

OFF
oN

& Bearings

Cylinder, Seals,

EEREEER
OFF
oN

Lock

T2345678

OFF
oN

Door

OFF
oN

TZ345678

OFF
N

ON

910111273 1415 16

OFF
N

LI T e
OFF
oN

AT
OFF
ON

910 11 1213 14 18 16

OFF
N

9101112131418 16

OFF
N

910111273 1415 16

OFF
N

LT E
OFF
oN

I 57 18
OFF
oN

910 111213 14 18 16

OFF
N

910 111213 14 18 16

OFF
oN

9101112131415 16

OFF
ON

910111273 1415 16

OFF
N

Water Inlet & | Chassis | Loading | Door

Rear Channel

Electrical
Components

910111273 1418 16

OFF

25¢, $1(0LD & NEW), $2(0LD & N
(NO' TOKENS) NORMAL SENSITMTY

£w)

$1(0LD & NEW) AND $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMTY

25¢ AND $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ AND $1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ (NO TOKENS)
NORMAL SENSITIVITY

$2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMTY

$1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢, $1(NEW ONLY), $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

$1(NEW ONLY) AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

25¢ AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

25¢ AND $1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

$2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMITY

$1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMITY

OFF
ON
"

12345678

OFF
ON

ON

910 111213 14 15 16

OFF
N

S Iz 19 T 18
OFF
N

STz T e
OFF
N

e e
OFF
N

910111213 14 15 16

OFF
N

91011121314 15 16

OFF
N

ST 0T B e
OFF
oN

S Iz 197 T 19
OFF
oN

ST T e
OFF
N

910 1112 13 14 15 16

OFF
N

910 11 1213 14 15 16

OFF
N

910111213 14 15 16

OFF
N

910111213 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
880 TOKEN - one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

25¢, $1(0LD & NEW), $2(0LD & NEW)

AND .880 TOKEN NORMAL SENSITIVITY

(OLD & NEW), $2(0LD & NEW)

$1
AND .880 TOKEN NORMAL SENSITIVITY

25¢, $2(0LD & NEW) AND
830 TOKEN NORMAL SENSITIVITY

25¢, $1(0LD & NEW) AND
880 TOKEN NORMAL™ SENSITIVITY

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY), $2(NEW ONLY)
AND .880 TOKEN NORMAL SENSITIMTY

$1(NEW ONLY), $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY) AND
.880 TOKEN NORMAL SENSITIVITY

$2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

ON

91011213 1415 16

OFF
N

910 11213 14 15 16

OFF
oN

910 111213 14 18 16

OFF
oN

G101 1273 14 18 16

OFF
oN

910 111273 14 18 16

OFF
oN

810 111213 14 18 16

OFF
oN

810 1 1273 14 18 16

OFF
oN

810 112 13 14 15 16

OFF
oN

810 112 13 14 18 16

OFF
oN

810 111213 14 15 16

OFF
oN

810 1 1213 14 15 16

OFF
oN

810 111213 14 15 16

OFF
oN

810 1 1213 1415 16

OFF

ON

25¢, $1(0LD & NEW), $2(0LD & NEW)
AND 990 TOKEN NORMAL SENSITMITY

910 111213 14 15 16

OFF
oN

$1(0LD & NEW), $2(0LD & NEW)
AND 990 TOKEN NORMAL SENSITVITY

910 1112 13 14 15 16

OFF
oN

25¢, $2(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

25¢, $1(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

910 11121314 18 16

OFF OFF
oN oN

" anunn”

12345578 9WN12I3MUTBET

25¢ AND .990 TOKEN
NORMAL SENSITIVITY

OFF OFF
oN oN

$2(0LD & NEW) AND
990 TOKEN NORMAL SENSITVITY

910 1112 13 14 18 16

OFF
oN

$1(0LD & NEW) AND
990 TOKEN NORMAL SENSITVITY

910 111213 14 18 16

OFF OFF
oN oN

" anunn”

12345578 9101112131471

25¢, $1(NEW ONLY), $2(NEW ONLY)
AND 990 TOKEN NORMAL SENSITMTY

OFF OFF
oN oN

$1(NEW ONLY), $2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

25¢, $2(NEW ONLY) AND
.990 TOKEN NORMAL SENSITIVITY

S
OFF OFF
oN oN
T e

OFF OFF
oN oN

25¢, $1(NEW ONLY) AND
.990 TOKEN NORMAL SENSITIVITY

$2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

TS T 18
oFF
ON
$1(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1172 13 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input

$2 — two pulses on right washer/dryer input

25¢, $1(0LD & NEW), $2(0LD & NEW),

.880 and .990 TOKEN NORMAL
SENSITIVITY

$1(0LD & NEW), $2(0LD & NEW),
880 AND 1990 TOKEN NORMAL
SENSITVITY

25¢, §2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, 880 AND .990 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), $2(NEW ONLY),
880 AND .990 TOKEN NORMAL
SENSITIVITY

$1(NEW ONLY), $2(NEW ONLY), 880
AND 990 TOKEN NORMAL
SENSITIVITY

25¢, §2(NEW ONLY), 880 AND
990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), .880 AND
990 TOKEN NORMAL SENSTIVITY

$2(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

.880 TOKEN — one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

@ Part # 8533-080-001 2/24

Part # 8533-080-001 2/24 @




Maintenance Instructions

Electronic Acceptor

Kits & | ccessories

Assemblies

Wiring
Harnesses

Cleaning the electronic coin selector

The EMP 500 v5 is an extraordinarily robust coin selector and operates relatively maintenance free.
However, it should be cleaned at regular intervals (minimum once a year) especially if it is operating in an
environment with high levels of dust, smoke or nicotine. The cleaning intervals are of course dependent on
the level of air borne contaminants.

Cabinet &
View |Front Panel

Cylinder, Seals,
& Bearings

Door
Lock

Door

Clean the coin path with soft brush and wipe the exposed surfaces. Use an alcohol moistened cloth. If you
find solid residues stuck to the coin rail remove it with an alcohol moistened cloth.

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Optical sensors may be cleaned with a soft brush
very carefully with an air spray duster.

Location of the optical sensor within coin outlet.

Notes

ui0)

=L
)

3

=
5
@

@ Part # 8533-080-001 2/24

Part # 8533-080-001 2/24 @



Notes

Accessories

5
-] 3
9 a
= =
x @

Assemblies

Harnesses

Cabinet &
View |Front Panel

.
]
()]

(-4

& Bearings

Cylinder, Seals,

Lock

Door

Section 10:
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Water Inlet & | Chassis | Loading | Door
Rear Channel

Electrical
Components

@ Part # 8533-080-001 2/24 Part # 8533-080-001 2/24 @



[7)
()
=
(=]
7]
7]
()]
Q
Q
<

Kits &

Cabinet &
Front Panel

Rear
View

~
i
[}
@
1)

o
()}
o
=

>
)

Door

Water Inlet & | Chassis | Loading

Electrical
Components

Wiring
Harnesses

Lock

1es

Assembl

()]
o
c
=
]
[,
0
3

Door

Rear Channel

Description

Circuit Breaker

5198-211-002

5198-211-002

5198-211-002

Transformer 200/250V-24V

8711-004-003

8711-004-003

8711-004-003

Hose Inlit

9990-027-014

9990-027-014

9990-027-014

Harness, Power Terminal Block

9627-747-006

9627-747-006

9627-747-006

Harness Main, V1.5

9627-914-001

9627-914-001

9627-914-001

Harness, Coin Accecptorless

9627-895-001

9627-895-001

9627-895-001

Wiring Label , Schematic & Diagram

9506-524-001

9506-528-001

9506-532-001

Owners Booklet

8514-223-002

8514-225-002

8514-227-002

I I e P S (T e

Water Valve Assy # by Model 50Hz.

Key Description T300 T400 T600 QTY
* | Valve, Water Inlet (includes 1 thru 6) 9379-183-013 | 9379-183-013 | 9379-183-013 2
1 | Screen, Inlet end of valve 9555-056-001 | 9555-056-001 | 9555-056-001 2
2 | Coil Assy., 24V Invensys 9089-017-004 | 9089-017-004 | 9089-017-004 | 2
3 | Diaphragm Invensys (Viton) 9118-049-002 | 9118-049-002 | 9118-049-002 2
3 | Diaphragm Invensys (EPDM) 9118-049-001 | 9118-049-001 | 9118-049-001 2
4 | Guide, Solenoid Invensys 9211-021-002 | 9211-021-002 | 9211-021-002 2
5 | Armature Invensys 9015-008-001 | 9015-008-001 | 9015-008-001 | 2
6 | Spring, Armature Invensys 9534-298-001 | 9534-298-001 | 9534-298-001 2

@ Part # 8533-080-001 2/24

Part # 8533-080-001 2/24 @

=L
)
3
=
5
@




12

Accessories

Kits &

Cabinet &
Front Panel

Assembl

Wiring
Harnesses

1es

Rear
View

Cylinder, Seals,

& Bearings

Door
Lock

(=)}
=
©

(1

(=}
|
=

(7]

(]

()
=
(O
-]
e
2

o
=]

)

()]
)
s

Electrical
Components

Door

Rear Channel

Drain Valve Group 50 HZ

Key Description Part Number Qty
1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Key Description

*

Actuator Assembly (Includes 1-10, Rod NOT included)

T300
9892-015-002

T400
9892-015-002

T600
9892-015-002

QTY

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

Thermoactuator - Door Lock Relay 24V

9586-001-003

9586-001-003

9586-001-003

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

Motor & Gear Assembly 24V

9914-137-014

9914-137-014

9914-137-014

VI |N|aojn |~ |W|IN]|+-

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

9545-044-
003

(o) Bl Bl IDSE Y el e

Cross Recessed PAn Hd Tapping screw

9545-031-011

9545-031-011

9545-031-011

1

Screw Pnhdcr, 10-32 UNFx0 .75

9545-012-027

9545-012-027

9545-012-027

12

Standoff-Wire Saddle

9527-007-001

9527-007-001

9527-007-001

Rod, Door Lock

9497-225-011

9497-225-012

9497-225-010

Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

9627-796-001

el e el I S

@ Part # 8533-080-001 2/24

Part # 8533-080-001 2/24 @




Coin @
Handling
- I I I N B D B B B B B -
/HUOS—HdL—A0Z ¢ Wvd4OvIQ ONIGM - &b e — T I“ 1 |
o
SYOLVNLOV A¥Z ‘HOLd3IOOV NIOD ON
SNOLING JOLS QN LAVIS HUK _m.F aﬁmm_ﬁ_ J0IN30 _ — g
AogZ ¥a 4A ‘NIOD €1 02 o
2 i i o 2 s [@e ) \/07-810—2019 IAILYWHOAN = le
| ANV £ |zo0-uiz-ssis — 509007 OL w_)nw, A= Hmus_mwmjo_ — m
[ [ e L 3 . _ 2
- I e, | | coswos 38 tsomf °~ 132w A0 2
—I | I- HIOM 3SINd NIOOI+  ——=— - X ~XOX6£-YX00Z00H | H
| | . \l P 5 1 *
B TEvVO QIaIHS — =
x — L+ N0 BN W , &
s ININNVE908d 404
| | ooceo-sone | [T I
© | L ) i
g £00-86L-4296 1 ;| B °
— SINVA H3LVM \: 8 8| x |3
a | = " i = B¢
_ 3% ) : 3 2 g
O wnanios $183 - 8 — E i 3= € o o —
_ oSm zZ2
o sy b o I % C g
SIVA IR — 2 a2 H_ _H ¥ g —
4
S I ; | ETpy ¢ (=0
3 NE Se 8 2
8
O — — o) id M H .\_ wm _ _ M m“m m —
[ o [ ¢t %
V — 393?_5.__ ——T M m m“m M —
—i — " o6 [ @ | Hr o e — |_ W 2
= | a§
~— s00-sz0-gsss — 810-TEE-T596 : I o Fisid 2 mn —
S . | fin | s\ ][ 2
N | -
LN T \
=~ 3 M..__ — — T_ & — 100-L6.—L298 —
0 Wu_u \ 1£2-100
3 | 0£Z1100-0228 a @ g —
N— [4 @
7_ m — IX MmZ o ZX . — g
YINYOISNVYL @) 9
100-+£1-2598 ,m. “0YINOD E WM.M mm —
o a0 EIKgg Y S | g
4l & M
] oz e g § ) ¢
g g & — g 2
~ T
- 1 ; “BORE-
2 i w Hsond |
@, % OF L
g 8
= : g (Clgd g
I g I
- _ _ @mm _
O 78 18 @W— 1N _ _
3 | |
1 900-2£0-5L56 — — B P m | | —
_ JONANOHS h = £20-+90-02z8 100-810-6£86 — —
T -1 Ly HONOYL TOHINGD  NOILYOOT I— s
u — 3007 ¥00a —
L=y
wau® - F18v0 A3 BHS
I I B BN . |
2L ® Ti8/540
u—  yolow _“- vl — — £00-100-9856 £00-100-9858 —
" i petems o INO¥4 dOL  NOLLYOOT
A0vE  NOILYOO1 _ WNOLLO8  :NOILYOO1 | ]
— L I I I N B D B B B B B -
__ _ALTERNATE
™™ "cIrcurT a
| BREAKER |
I T
| rFuse |
N L BLK/RED 250V L1 XLBKRD RD, ", |RED, 24V RED 24v
= aooviL] 3|[¢ 24V _RIN v
P Le, M Y
& s __|BLK/BLU L2 ¢, |x2 < |» DOOR LOCKED
T 2 CONTROL s SWITCH
> N = TRANSFORMER DOOR CLOSED
(@) gle— SWITCH
) ~ o .a|.\.| RED < THERMOACTUATOR #1
i I1r = S DooR LockeD |2 3 ORG/BLU )_.\n_/wm BLU
= = e
m GRN/YEL DOOR LATCHED |& SwitcH P2 THERMOACTUATOR #2
) SwiTeH ° P17-3 ORG/RED _, SNOCK BLU
c ORG | ORG p1s5 = AN NVN——=
P17-4 DOOR LOCK
A Yir YEL pig VOTR
P17-5 WHT/RED ey BLU
_“mem_. 2R
Q AL P21-1 _ WHT P20-1 S
1 ORG__ P4-6 S - o
mu @ e Ls DOM Me W /8ED Pt Pels  BLK  peo-sl - HOT WATER
| MOTOR L BLK P4-3 . ~ = P19-1 ORG ey YEL
O ShSTEm 24V RED P7-1 P8-2  ORG/BLU Plé-g| g VaLvE 1
o @  veriBLE = P8-3 ORG/RED Pl6-3 Ewhr_ - VALVE B
V BLK T FREQUENCY P8-4 WHT/RED Plé-4 AWn _ oy
o BLK DRIVE COLD WATER
T3 = = WHT/BLU YEL
W z 24V RIN YE| p7-2 P8-8 WHT/BLU Plo-—8 o7t OiD VATER
=R B1 B2 RJ-11 P8-9 WHT/ORG P16-9 VALVE #1
—— = z _ P6-3 lP8—11  BLU  Ple-i1 P11 HT/BRN ey YEL
(a») T2(T1 (T3 200 OHMS |X ~ [ pg—4q | RI-11
- 100 WATTS . T M |Ple-1 WHT .~ ALTERNATE VALVE
o [ = & [P16=2  _WHT PROGRAM SWITCH
200 OHMS EMERGENCY RED RED P1-2 COPTIONAL) @
o) 200 DimtSs ey RED  REDPISL ] ¢ RN/YEL BLU
SWITCH 4
Q = USB CABLE FOR PROGRAMMING RN
o & WITH USB DRIVE L
C S  lpa-t whT P7-1
] R 5 T = T
P3-3  WHT P73| m -
= & [mt_wir o pral O 2 = HoF 7587
— W WWHM «nﬁ WWHM o leit €2 - COLD SOFTENER
O — c1 COLD TuB
+5VDC P3=7  WHT p7=7| o (Pl=2
o DCOM P3-8  WHT P7-8
A _I DeWnc  [P3=9wHT P7-9
1 10 e AN LEFT CON o
31
= WIIMER K MICROPROCESSOR | | 5
A HIGH Q
DEVICE I S
S | RED” P5-2 g
1 - __km_[mmnr 2
WCO300KXA-39XC_ K-~ P/N 9506—723—001PR %
ONLY mmH_.n_i 20 LB COIN, VF DRIVE, 230V oh
WITH START AND STOP BUTTONS B
T _ NO COIN ACCEPTOR, 24V ACTUATORS MN
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND Mooawoo_ BLK/RED =
_ _w;\w:_ SCHEMATIC 2350V—1PH-50H/ 5

S9110SS3J0Y

Buriim

solquiassy | S°SSPWIRH | gueq jJuold| maIn
B JouIqe)

Jeay

sbulieag 3 301

100(

‘sjeas “19pulji)

loo@ uleiq 3
fuipeo | sisseyd

[ouuey) Jeay [syusauodwo)
|es13d9)3

13 19U 191eM

|oued
|os3uo)



Parts Coin
Data Handling

Part # 8533-080-001 2/24

SHOLVNLOV AYZ ‘¥OLIOOY NIOD ON JUYNNALTY
Solze s O i s | u
x4 J— - L00-190-5£06
¥d100—22/-90S6 N/d mm%ﬁh_n | wnown | <@ON w _\O NO _\@ M>_|_|<—>_W_OI|_Z_ 100-260-1086 ININAY |
_ dAV L _3?—.«135 — w_m_EO._.mDo_ —
_ | - d5WO0Z 0L oL _
100~¥16—L296 035WQS 39 1SN AINO
EEN N - — M I I I IS B B B . .- —
B | T HLOM 35Td NI
B ———mmF L TS I —1
o~ v _ J18vJ 030713IHS _
x INYO ESN HIM
m z oNmvEs0Ed 304 =
a - — 100-220—9086 —
b =
i 1§ [ =" 5 L
o)) N\ P . ; |
© b—; ) 218 4 : 3 £
y 2 (o]
—— SINVA H3LYM 100-900-52+6 v _||._ ® 4/ - 3 g —
) 3 = : s §|B |
) aanaios G183 = 23 N an mw ey . Am ) 3= £ o o —
a0l 10H — LH - s g | [ EF o
@) dv0S I0H — ¢H X mx 82 3 g
SIAVA_SIIVR 8 — o8 H_ _H z " —
a_ . S | i 23 o 3=l
— 3 g m_w i i 100-010-£¥6 sp 8 Z
O F=id M f - — | & B mm _ _ E m“m m —
V e T ke . . 3 z . B
T | 12 ° 3 =i g ||
— = _ I A=« 5
~— Fsid — m _I e W mn —
S _ ] r g
~ W — — (¥NOILdO) _ _ _ _ 100~L6L~£396 —
o z4 HOLIMS WVH90¥d i
™M BT — IANELTY B g =) B : —
N 8= X me X - | foo-ser st g N ]
3 YINHOISNVIL @ N2y m
go! ; R, 3 1 | g =t _
o
(D] hosz Aoz mm mm — g g —
© g 8 | :NORT:
c W M gl A ze _
() | 2 ol voyud S
V Y XA EE Z
_ _ _ N, /o _
. Q8
o f — — — = —
< % x |
\ 00-0£0-5L56 — — w e | 1
_ PO - 1 £20-¥90-0228 100-810-6565 1 — —
TV 1 _l £20-+30-0z8 HONOYL TOMINOD  :NOILYOO1 l— vo-isiohiss
%007 ¥00Q
=1y 7772272227771
@ 318v0 Q3Q13IHS 1L00-510-9086 _ _
LR N I B N . | -
_|_I_ﬁ|§|_ 3 B | | |
z2— ®
LT ¥oLoW H- A — — el e —
_ i il oo _ SHOLNLOVORLIH: ST INOMH dOL INOLYOOT
[ — I I S S .
__ _ALTERNATE
™™ TcIreurt a
| BEAGR
L=< ]
| fFuse |
N L BLK/RED 250V L1 X1BKRD _ RD N |RED_ 24V RED 24V
3 200viL1] 3§ 24V _RTN 24V _RIN
| Lo ¢ |24V
H &
BLK/BLU L2 ¢, IXe  BLK/BLU < |= DOOR LOCKED
a3 — Mo |[m
T & CONTROL o SWITCH
> N = TRANSFORMER DOOR CLOSED
QO gl e SWITCH
e o~ = a|.\.| RED < THERMOACTUATOR #1
© r-1r = 5 DOOR LOCKED |2 S ORG/BLU__, ARGK BLU
= = > switcH |9 S VW
m GRN/YEL DOOR LATCHED |& THERMOACTUATOR #2
SWITCH o P12 UNLOCK
(D] 0RG | ORG ps P17-3 ORG/RED | A AA BLU
hC YEL YEL p1a P17-4 DOOR LOCK
YEL YEL Pl3 MOTOR
0p) P17-5 WHT/RED _ pereer, BLU
GRN/YEL (= |w @
()] 1 == ORG___P4-6 211 WHT  pag-1]| S HOT WATER
()] = @ LI Lz L3 DCM M6 WHT/RED P4-1 Pal1-4 _ BLK P04l - VALVE #2
(0] MOTOR L BLK P4-3 ~ ~ < P19-1 ORG P YEL
E— AEM o4V RED P7-1 lPe-2 DRG/BLU P16-2| @& HOT WATER
(@) @  VeRBLE PS-3 [RG/RED Pl6-3 .Emhr_ <D VALVE B
V BLK T FREQUENCY P8-4 WHT/RED P16-4 AWn . aasaart
) COLD WATER
W BLK Te DRIVE P8-6 RED/DRG P16-6| = P19-5 VALVE #2
i S T3 P8-7 RED/YEL Pl6-7 U ey YEL
g 2 24V RTN _YEL Pp7-2 [P8-8  WHT/BLU P16-8] COLD WATER
o 3 B1 B2 RJ-11 P8-9 _WHT/ORG _P16- P17-1 VALVE #1
LD & & _ P11 B P16-11 P11 WHT/BRN e YEL
~ [y [y P6-3 —
(=) T2|T1 (T3 200 OHMS |& = [l pg-4 |RJ-11
100 WATTS g il @ P11 WHT -~ ALTERNATE VALVE
™M L = L |pe-2_ _wHT PROGRAM SWITCH
@\ RED RED P1-2 (OPTIONALD
200 OHMS EMERGENCY =
o 100 WATTS AT _l./.|_mmu RED p1-1 ﬂ BRN/YEL @ BLU
D . = USB CABLE FOR PROGRAMMING //Hﬂz
S & WITH USB DRIVE L
c W P3-1  WHT  P7-1
P3-2___ WHT p7-2
() A_U P3-3 WHT P7-3 m H2 |s|>hww m,mw__.uﬁm
= = i 21 4 A
& = =
- = P36 wir P76 o [BEL G2 = GOLB SOFTENER
o +SVIC P3=7 _ WHT p7-7| W (Pl=2
o Do P3-8  WHT p7-8
_| Mevoe  [B3=9__wHT P7=9
A__ 10 r LEFT COIN e P5-8
— BSRER : MICROPROCESSOR 1 NN 5
_u%ms_sﬁ_wm: A [T 32~ ] HiGH[IRG I Emu-m
= | PRESSURE || oRGLPS-3
L 0.1 uF SWITCH oRGJ RED PS-2
50 V I 24 # YEL _P5-1
= 21 _797_
WCO400KA-30XC_X-_____—_ X YEL P/N 9506-727—-001PR
ONLY RED 22 A LOV 30 LB COIN, VF DRIVE, 230V
WITH START AND STOP BUTTONS
NO COIN ACCEPTOR, 24V ACTUATORS

_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ _W__“__M“m_mw _ _mo _I_ _M7\_>|_|_ O NUO<| \_ _U _I_ — @O _I_ N

solquiassy | S°SSPWIRH | gueq jJuold| maIn sbulieag 3 uleig 3 | ;puuey) Jeay |sjusuodwo)| [pued
R Bulim | 3 j0uIqe) 'sjeas ‘1apuljhd Buipeot | sisseyy | 1ojur 4o3em | [E21IORIT | [o3u0)

Part # 8533-080-001 2/24




Coin
Handling

ZHOG—HdL—AOZC  NVHOVIA ONIGIM

Part # 8533-080-001 2/24

SHOLVYNLOY APZ ‘¥OLd3OOV NIOD ON E(ZKN.S( g
N o N S T [ : AON3OUINT |
NOEZ
¥d100—-06/-90G6 N/d 3y | TS | VI1Z—810—201l9 JIANLVINHOANI — ]
dV L | z00-112-8618
_ _ 295W007 0L
| | = e — 095WOS 39 1SN "
r I HLOM 35T0d NIOO™——= _ o ¥ 0K6E-00%00H
_ _ Rrrrrr7r7rrrrrrrr I . T T T — — — — —
_ - 318Y0 Q3013IHS
4+ INHO 8SN HLIM
m s | ONINHVH90Y 404 ] 4
G _ _ . | Voo-zzo-sose | J[TTTITI]
H | I 2
= $00-56.-1296 I" " ah & 8 7 0 -
=y =, - . s o[
© B L f g Bl |3
b 100-900-£L¥6 \ ¢ m
O | 3= == \ s iy
L MN /1 *) o=z & mu o
()] — HE S I Nleed] e °
] e [ ob - T~ MO 3 a
o) et 3 s |[ 2 ;
og 4
© | g | =T L ¢ =
O w W_Hw 8 L00-0L0-ELY6 mo W s m
O — =i M m_H.\_ wm _ _ m mm_m m
V IS A — ¢ . . = z s B
e =10 - 2 [S] 3 m“m =
- _ e _ SIS
~ ‘Jﬁﬂ”n{ — 3
[%]
S | B
LN 5 — _I
I
=~ w — — — (WNOILD) 100-£6L-L296
o 2+ HOLINS Y4904
o™ o — ALY g 13 &
N— 100-56¥—6556 4 &
m— — 100-016-£236 g ~
o\ 3 2 Tyt
3 — 5 XA&Ee
© ] | ] | g -,
Q i 5 [ &
3= 2 g 2 | ol ;e
N !
cC mm m : M z O £
92| = = — 1 ol TaYuE g
— M : CRot:E-
o Bl £
O z8 18 @n_ an — & %
6 900-0£0-SL£6 %
— »OZNN\_,.__NMKL M = (] £Z0-+90-02Z8 100-810-6£86
TIaVAA = _I Fe0=¥o0-0zza HONOML TOMINGD  :NOILYOO1
N I B DI D | B B B D B B B -
L=ry 2272
@ _ 378v0 Q3013IHS 100-510-9086
s I NN NS NN |
_|—|?_xgo 2 E —
a2 — ®
L= yolow H- Ao —
: h i — INON4 dOL  :NOLLYOOT
AOvE  NOILYOOT _ WNOLLOE  :NOILYOOT
N IS . L I I IS NS I S S S - - -
__ _ALTERNATE
r CIRCUIT 1
| BREAKER |
Lo & ]
| Fuse |
N L BLK/RED 250V L1 XUBKRD (RD, ", |RED, 24V RED 24v
S 2ooviLt] 3||¢ 24V _RTN 24V RIN
P Le, I EDY
g < >
BLK/BLU Le| 311§, _|xe  BLk/BLU < |0 DOOR LOCKED
o L3 —t m |m
T @ CONTROL it SWITCH
> N = TRANSFORMER DOOR CLOSED
S gl e SWITCH
= ~
© m _m|.\.l RED < i Emmznw_unm_m_»am #1
m = S DODR LOCKED |2 ) ORG/BLU BLU
T GRN/YEL DOOR LATCHED |7 SwITCH = THERMOACTUATOR #2
O SWITCH o P12 UNLOCK
= ORG/RED BLU
L ORG | ORG pi5 P17=3 AN\ ——E
& YEL YEL pi4 P17-4 mmmmxrnnx
0p) YEL YEL P13 P17-5 WHT/RED  ;~emy BLU
L w w
Q 5 % m
Py Py
L ORG__ P4-6 P21-1 _ WHT pao-1| §
w T |® u e Lz Dom M WHT/RED P4-{ pa1—4 _ BLK p2o=4] T JehTER
i) MOTOR L BLK P4-3 _ =T ORG oo YEL
(@] m@m«mz 24V RED P7-1 P8-2  ORG/BLU Ple-g| g ARy
@ VARIBLE PS-3  [ORG/RED Pl6-3 = VALVE ¥
V BLK T FREQUENCY P8-4 WHT/RED Pl6-4 Amn . Fanaaes
o BLK EEJ COLD WATER
" o T2 DRIVE PS-6 RED/ORG P16-6| =  |pig-g VALVE #2
3 13 P8-7 RED/YEL Pl6-7 WHT/BLU e YEL
W 3 s 24V RN YEL P7- [P8-8  WHT/BLU Pl6-8 P17-1 COLD WATER
LN Bl RJ-11 P8-9 WHT/ORG P16-9 . VALVE #1 oL
— = 2 _ P6-3 [P8=11  BIU  Pl6=11 P11 £
o T2t (T3 200 OHMS [® = i pg_a |RI-11
0N 100 WATTS w I om  [Pl6-1 WHT  ,—, ALTERNATE w_MﬂHQm
eV m = Q  [P6=2_ _wHT _1 PROGRAM SWITCH
RED RED P1-2 (OPTIONAL)
200 OHMS EMERGENCY =
© 100 WATTS w<ﬂmﬂ _lu/'l_mmw RED P1-1 @ BRN/YEL @ BLU
(D) = USB CABLE FOR PROGRAMMING //H%z
© & WITH USB DRIVE L
C S 3L wHT P74y
) o P3-2 __ WHT p7-2
V 4 P3-3 _ WHT P7-3| m
R P3-4 __ WHT p7-4| O
- m &) P3-5 WHT P7-5 o
= P3-6 __ WHT P7-6 | o~ [BI=L
— +SVIC P3-7  WHT p7=7 | i (P1=2
(@) oo P3-8___WHT ___P7-8
O _| DM e [P3=9 __whT P7=9
1 LEFT CON o
_ MICROPROCESSOR RIS EL [ P5-5
F ==~ o] OR6l [ 4223
Gl P5-3
PRESSURE
SWITCH O0RG VRED PS-2
YEL P/N 9506-750—-001PR
mm\%\ Low 40 LB COIN, VF DRIVE, 230V
WITH START AND STOP BUTTONS
_ NO COIN ACCEPTOR, 24V ACTUATORS
BLK/RED
Lo SCHEMATIC 230V—1PH—50HZ

solquiassy | S°SSPUIBH | 1gued juoiy sbulieag 3
SO110SS920Y I Buriim ‘sjeas “1apuljh)y

301 J00q | uteigg | [uuey) Jeay [sjusuodwo)| |dued
100q | Buipeoq | sisseyd | 3dJur Jojem | [edMIBT | |013uU0)

Part # 8533-080-001 2/24



	Section 8: Parts Data C-Series Vended Regular Chassis
	Section 9:      Coin Handling Parts
	Section 10: Parts 50Hz Models
	C-Series Accessories
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	Door Lock Part # by Model
	Bookmark 19
	Chassis and Drain Part # by Model
	Water Inlet Valve Breakdown Part # by Model
	Trough Assy,Controls 120 Volt (all parts below 7-28 & trough)
	Control Panel Part # by Model

	Parts Data: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Coin Handling: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	50Hz Parts: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Accessories 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Kits, Assemblies, & Common Parts 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Wiring Harnesses 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Cabinet & Front Panel Group 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Rear View 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Cylinder, Seals, & Bearings 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Door Lock Group 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Loading Door Group 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Chassis & Drain Valve 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Water Inlet & Rear Channel 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Electrical Components 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Control Panel 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 



